



### TEST REPORT

DATE: 12-20-2016

TEST NUMBER: 0233732

<b>CLIENT</b>	Smartwood Flooring System
---------------	---------------------------

<b>TEST METHOD CONDUCTED</b>	Moisture Absorption by Weight
------------------------------	-------------------------------



DESCRIPTION OF TEST SAMPLE	
<b>IDENTIFICATION</b>	Smartwood Composite Engineered Flooring

#### GENERAL PRINCIPLE

A comparative test was made on the absorbency of the surface submitted flooring material. Tests were conducted at 1 minute, and 24 hour intervals of exposure. The equalized sample is weighed using a laboratory balance. Distilled water is metered onto the surface of the flooring and allowed to dwell for the listed time. The water is removed by clean white lab tissues until no topical evidence exists. The sample is re-weighed. The absorbency was calculated as a percentage of original weight gain.

#### TEST RESULTS

IDENTIFICATION	1 MINUTE	24 HOURS
Smartwood Composite Engineered Flooring	0.0 %	0.2 %

APPROVED BY:

This report is provided for the exclusive use of the client to whom it is addressed. It may be used in its entirety to gain product acceptance from duly constituted authorities. This report applies only to those samples tested and is not necessarily indicative of apparently identical of similar products. This report, or the name of Professional Testing Laboratory Inc. shall not be used under any circumstance in advertising to the general public.